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ALPHABETICAL

DESCRIPTION PAGE NO.
Accessories - - - -'- - - - - - - - <10,11,12
Base - UDPer = = = = ~ = = = = = = = = = = = 1
Base - Lower (Top View) = = = = = = = = - - 2
Base - Lower (Bottom View) = - = = = - « - -3
Bezéls R h e e e e m-= - 9\
Ched Boxe8 = = = = = = = = = = = = = - = = = 10
Ched Chute (Assem,) =~ = = = =~ -~ - = = = = = 8
Chad Shield = - = = = = = = - e - - 8
Combination Key (Assem.) - - = -~ = =« = = - - 1
Condenser Unit (Assem.) - - - - - - ~-=-=-=~-5
COnnectingBars-e------; ..... 3
Connecting ILinks = = = = = = = = = = = = = ~ 7
Copyholder - 6" (Assem.) - = = = = = = = = = 12
Cords - = =~ = = = = = e e i i o - oo 8,11
Contect Bar (Assem.) - - = = = = = = = = = - 5
Cover (Assem.) = = = = = = = = = = = - -- 12
Cover (Side and Rear) = = = = = = = = = - = 8
cover (TOP) = = = = = = = = = = = = = =« = = 8
Die Block (ASsem.) = = = = = = = = = = = -« <« 7
Feed Wheel and Ratg¢het - - - - = = - = - - - 1
Feet - - - - - -~ - ------------- 3
Key BRY8 = = = = = = = = = = = = = =« = = = 4,9
Key Ber Links = = = - = = = = = = = = = = = 4

INDEX

DESCRIPTION PAGE NO.
Keytops (Cellulose Acetate} - - - - - - - - 9
Keytops (Paper) =- - = = = = = = = = ~--= 9
Links (Connecting) - = = = = = = = = = = - = 7
Links (Key BAr) = = = = = = = = = = = --- 4
Main Lever - - - -~ - - S 1
Message Rack (With Chad Box) - - - = = =~ - - 10
Notes of Explanation - - = -~ - = = = - = « = . 13
Numericel Index - - - = - e e e e - 14
Plugs (Cords) e e emao 8,11
Power Cord-(Assem.) = = = = = = = = = = = =
Pressure Block Parts - - - - - - - - - - - =
Punches I R i
Punch Block (Assem.) ='= = = = = = = = = = =
Punch Selector Bars e e e e eeeman
Selector Bars =- - = - - - - - - - -~ - -~
Solenoid (Assem.) = = = = = = = = = = = = =
Spacer Barg - = = =~ .= = = = = = = =~ = - ==
T-Barg = = = = = - = = = = = ='= = === - -
Tape Feed Mechanism = = = = = = = = = = - -
Tape-Qut Contact (Assem.) - - = = - = = - = 11
Tape Reel (assem.) = - = = = - - R 11
Tepe Reel and Tape-Out Contact (Assem.) - - 11
Tape Shock Absorber (Assem.) - - - - - - - - 10
Terminal Block (Assem.) = ~ - - - - =~ == 3
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55138 BELL CRAuvk STOP

5529/ ScREw
2669 LOCK WASHER

55011 BEARING BRACKET)
55010 SCREW

95/7

STYo

2449 LOCK WASHER
1496/2 SCREW
'QG 46 LOCK WASHER

B\-55001 MAW LEVER (ASSEM)

55009-4 SCREW |
35285 ANUT

42175 MUT

55040
€2/75

-d  SCREWw
T

(B-I025)

=

550074 AOVANCING SCRE !

2449 LoCK WASHER I!

Q21785

5402
$52/2
552/3
7897
S52/6
55023

55403
852/6

S$52/5
S5057
L5004

P
7870/

/302
. 6348
55289

AMYT

55006-4 . ADIUSTING scuuj\
ADNUSTING LEVER ,

SPRIMNG POST

LEVER POST

COTTER PN
NMUT

AOJIYSTING LEVER (AS

POST
T

scefw — |

FEED WHEEL & RATCHET— —4

seowe ]

ROLLER

|55062-G LOCKIMNG ARM

SCREW

7678
93630 LocK waswER

5062 FEED wWHEEL LOCKING
ARM (4SEEM.)

SCREw
MUT

33-336 SCREW —

s5279

&5400
s5202

AOVYSTING

BLocK //
S5282 PvOT BLOCK

SCREW
AT

S5063 SPRNG
852/2 SPRING POST,

496/2

SCREW

I646 LOCK WASHER .
S5005 SPRINS ADJUSTING SCREW

55060-4 STOP SCREW

4/345
15309
$5059
ss5070
55248

35242
42175

mr
SCREW
BRACKET
SPRING
Scesw

STVO
AT

2449 LOCK WASHER)
5507/-8 REAR GUIDE
S607/-A FRONT OUIDE
$5052-0 SCREw
55067 PRESSURE  BLOCK ARM
55066 PRESSURE BLOCK

55068

@ @) 3£ PAGE /3 FOR NOTES OF EXPLANATION.

SCREW

I5289 SCRFw
~"|55290 wASHER-BRASS

52/10 PLUNGER LINK STUD
552/10°A WASHER
43838 CO7TER PIv
78566 . SET PIN

S5003 BELL CRANK

55205

BASE-UPPER
TOP VIEW
" (BLAGK WRINKLE)

ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TO WPE3 & WPE16.

Oon. TUBE
42/75 NYT

550084 SCREW

550389 FEED LEVER

@ 86727 FLOATING LEVER
l—92/75 s" A1

,

ol

.

82392 Sum

——73008 waswee
[ ~55046 FLOATING LEVER Lk

5240 SCREW -
5524/ BEARING.
\3645 LOCK WASHER
55043 SPRING

Lo7‘f/ l [lo

\.4'5065 srop sceew
55286 SCREW .
$5/37 STOP SCREW BLOCK

55285 ScREw .

55047 INTERMEOIATE LEVER

0494 SCREW
42/75  auT
2449 LOCK WASHER
($5298 SPRMG POST
55068 secring
92/75 'S PIN
73009 WASHER
84592 SHIM
N
55053 FEED PAWL SPRIG
5505/ FEED PAWL LINK
(55068 SCREwW
55406 FEED WHEEL STUD
42175 NUT
2449 LOCK WASHER
55052 FEED PAWL LEVER

550885 LIMNK PIN
92175 "8 PIN - -

85050 FEED PAwL

41325 AMUT.

55289 SCREW
35290 WASHER~BRASS

55253 SPRING

55251 COMBINATION XKEY

585250 BRACKET

S5252 »piv

35073 COMBINATION KEY-
(4SSEM.)

079 SCREW
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2

-5- ,
. {B-1025) .

55275 INSULATOR

55102 RESISTOR -4f otms

. N
. 5278 SCREW ,
49572 ANUT

55276 INSULATOR

1079 SCREW

58272 STRAP

s \5510/ CONDENSER~IHF EACH

552748 GUIDE PLATE
\ .

- - 3527/ BRACKET

6'5320 SCoEW

TOP OF BASE-LOWER

T

. @953 P

L?/’/ LOCK WAIHER

-~

55103 CONDENSER 1UNIT (ASSEM.)
REAR VIEW

91150 SCREW R

55016 LINK

2669 LOCK WASHER
3438 WASHER J

o180 sceew
(2669 iock waswee

154 BEARING )
322 LOCK WASHER]
553482 SPACER BLOCK - RIGHT-
95/52 PLUNGER (ASSEM.)

55343 SPACER BLOCK~LEFT

(s50/4-D SceEw
\35/67-4 ~LATE - vreLe

55166 Con -110 VOLTS ,

95/56 PLUNGER

55167~C PALATE - SIDE
55169 CORE (ASSEM.

55733 WASHER- FIBRE

JE-/37 PIN

55169-A CORE
55/69-8 AN

55018-4 PLUNSER
(40264 smmrs

4/983  scREW

Q'.f 167-8 PLATE-LOWER

@) 55/57-D CORE PLATE

S5014-D SCREW

55019 NUT

SOLENOID (ASSEM.)
REAR VIEW

55085-D SCOEW
55086 CONTACT SPRING,

92/74 CONTACT BAR

@B SEE PAGE 13 FOR MOTES OF EXPLANATION.

55085 CONTACT BAR (ASSEM)

ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TO WPE3 & WPEI16.




(B-1025)
| ) 550258 PUNCH NEAD
57”34?56 4 ifgfwj( i SLIOE (ASSEM. ) -RIGHT] -
552/9 SCREW
(~85025-L PUNCH HEAD SLIOE (ASSEM)~LEFT
5219 SCREW . 552/7 BACKSTOP
552/7 BACK STOP 4
0/4-6 ' D,

4O8-L PYNCH NEAD SLIDE -LEFT. — )

]

S50/4 -G DOWEL
V| e 55404 R PUNCH HEAD SLIO

(55297 SCREW
5221 WASHER

29/ SCREW
522/ WASHER |

41348 ~MUT
$5026-4 SCREW

55022 SPRING |
S8302 PUNMCH MEAD !
552/2 SAONG POST ‘
@ses wUT ' :

O26°A SCREW

5502/ IMPACT STR/IP

55297 SCREW

S5026-A SCREW
4/345 MUT i :

&

~ .
55224 LINER

C
L

(55308 SELECTOR SUOE ALATE
(7w s5014-G DoWELS) S

: - ‘ 55029 SPUCIVG HOLE BAR bl

v ; 55222 SCREW 3

- i , — @ 72956 BACK'STOP y

55030-8 RETRACTING COMS Ny ' 3
(WITH 55030-A DOWELS)

|85//72 GUIOE BLOCK -

W o=—— 0@ 43653 sceew d
voszo7 “sceew J -
105208 GUIDE BLOCK § cOMB (ASSEM.) TOP VIEW

-
] 55736 SUDE SUPPORT-LEFT. : -
: s5222 scerw ‘ == ; Y s g
Fo- i L‘_c\ o . ® o) #3633 SCREW
- 55284 SCREW —m_ o U ] U JU R _55308 GUIOE 8LOCK o K
. T - = ° o g == g . . E
s st ﬁj"‘*@ ﬂ) @ ® e : SI35 SLIOE SUPPORT=RISHT
- ‘ : v 72956 BACKSTOP
E 70055 * scefw .5 - 18 ' 13657 SCREW
- , : . , .
; @z;;% ALOATING &lv:l‘ocxr $3042 Scofw :
? . r ‘ 2 :’Ili;’;;'ll‘ » r
: st scatw e = IS b ’ seose0 scmew | . 3
E $5305 STOP PLATE S ey - ‘ Tk
4 ' N £5745-C DOWEL 2
3 492/4 SceEw s
3 - of 55306 COVER PLATE . N\
F{ L . o N DR (85028 seonT PUNCH . w J
3 BS028A FROWT OUNCH SELECTOR BAR(I REQD. : Groey ae Me’wﬁmJ -
- f: REAR : >
3 ) SELECTOR BAR(D :ga) 3
: FRONT VIEW %
E PUNGH BLOCK (ASSEM) S ' S 2
E WITH DIE BLOGK (ASSEM.} REMOVED
1 . SEE PAGE 7 FOR DIE BLOCK (ASSEM.)
b ) . .
r T
L - -ALL PARTS SHOWN ON THIS PAGE

ARE COMMON TO WPE3 8 WPE!S.

@) SEE £AGE I3 FOR NOTES OF EXPLAMATION.

Saloage o ooy 8



J v xg.

55072 DIE PAPER GUIDE(ASSEM.)

e

(B-1025)
55228 SPRING

55408 COVER

55072-8 purs-f/aes'—-%lr D

—s55227 swaFr |
~~55030-A DOWEL

0000000000
0000000000 Q

55052-0 Scetw

S5072-A GYI0E

@ 43824 scoEw

55036 SLOT COVER[ASSEM,

LOWER PUMCH

33-207 SCREW

ﬁee;avr DIE PLATE
STRIPPER PLATE

ﬂ“/®;5235 SCREW

55238 PILAR BLOCK

55411 LINER

@ esde O/ PLATE

G5229 Scerw
55037 BEARING >

55237 SceEw
¢ )

BOTTOM VIEW

Ew,ofe PUMCH
FEED PUCH ]

92965 uRER REAR LK
92366 UPAER REAR LIMCE
92967 UPPER REWR LUMCS
92968 PSR REAR LIS
92969 uPPEE REAR LMK
92970 UBAER RER LIS

55032 DIE BLOCK (ASSEM.)
CONTINENTAL CODE
(EXCLUDES PARTS MARKED ®)

92955 UAOER FRONT LINK'T
92956 UPPER FRONT LNE 2
92957 uPPER FROWT LIRS
92958 UPLR FRONT LIS
92959 vAoLR WW"'
92960 UPRER FRONT LINGE
v 929G/ WAER FeONT LINE'T
\ 92962 UPPER FRONT LIS
; 92963 UPFER FRONT LIS

92964 urnER FoonT LMY

-

-

41
1

-

»
9297/ UPPER REAR LINKT.
92972 LOOER REAR uw?
92973 worER REAR LD
) yi 1
‘ i

78020 MUT

o
929848 LOWER REAR LINK |
92985 Lower REAR LD

78020 MUT

-

82978 LOWER FRONT LINK 1
2975 LowR FROVT LW’E
-

92976 LOUNR FROVT LikX3

yyryy

92986 LowER REAR Lovk's

92987 LOWER REAR um'l———/
92988 LowER REAR LIS
92989 LoUNR REAR LIMKE
92990 LowER REAR LINET
9299/ LoweR REAR LNTS
92992 LowER REAR Lk

@) SEE PAGE 13 FOR NOTES OF EXPLANATION

ot
92977 LOUER FOONT U4
*
92978 LOWER FRONT LIWXS
92979 Louck FROwT LMKG

\ 9290 LR FeonT LT
9298/ Lo ARoNT LIRS
\ 92982 stk FeowT Luik’9
92983 Lowr FeouT LUk

-CONNECTING LINKS
FRONT VIEW

ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TO WPE3 & WPEI16.




49538 Sceew (WPE3)

49538 SCREW

COVER-SIDE & REAR
TOP VIEW
(BLACGK WRINKLE)

COVER—TOP
TOP VIEW '
(BLACK WRINKLE)

(55106 covEr-siE ¥ LA
(WITH 5510G-A FELT, ‘
WPE3 '

' 55107 COVER~TOP
o o (WITH 56/07-4 AELT)

~[07/64 COVER ~ TRANSPACENT

~N
107/65 CHAD CHUTE

27203 SCREW
9B520 LOCK WASHER

73009 WASHER~SMALL
76099 WAS//EP—(AIGE/

® 107315 CHAD CHUTE (ASSEM)
TOP VIEW .

107924 CHAD SMIELD (WPLIG) —

e

i e

/22-143 PLUG —

{
55347 POWER CORD (ASSEM.)

@) SEr PAGE 13 FOR NOTES OF EXPLANATION.

55347-A capa]ﬁ

(aPPROX.70" LG.)

UNLESS OTHERWISE SPECIFIED
ALL PARTS SHOWN ON THIS PAGE
ARE COMMON TO WPE3 & WPEIS.

oy
Vo d paddah
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ACCESSORIES

1 —

- )

o ———— S

55108 MESSAGE RACK—WITH CHAD BOX
TOP VIEW
(BLACK WRINKLE)

55358 GHAD BOX
" TOP VIEW
(BLACK WRINKLE)

107903 CHAD BOX
TOP VIEW
(BLACK WRINKLE)

5536/ ROLLER .

55359-A ARM

-——

55/29-4 ScREwW
T =X 55246 MUT

|

55369 SPRING CLIP

55096 SPRING

55366 BLockK
9//50 SCREwW

55367 STUD

A 2669 tocK WASHER
“|3438 wasHER

55165 TAPE SHOCK ABSORBER (ASSEM)

(EXCLUDES PARTS MARKED
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'
4

ACCESSORIES

~ j
55340 PLATE
9054 sceew |~

55345 CORE~wo00

~854/4 REEL (ASSEM,)-

55093 BANO

55265 ORAKE~FIBRE

55266 POST
55246 AUT

i

/04070 HUB
73175 LOCK WASHER
2539 AMUT

5509/ GUARD
(WiTH 57274 ScREw)

IE-58 MUT-

55099~A STUO

| gf/oi TAPE REEL BRACKET

S5096 SPRING
S5246 MUT
~55129-A Scerw
55104 PLATE

78222 SPACER

G745 SCREW ‘ | F—
2659 LOCK WASHER

@

(@) 107944 ADAPTER

55418 TAPE REEL (ASSEM.)
REAR VIEW
(EXCLUDES PARTS MARKED(R)) °

~ ' o
I:[/a 7933 CORD (APPROX.20'LG)

100658 PLUG
107932 CORD (ASSEM.)

107929 ARM
e

05/ SCREwW

8/732 CLAMP PLATE

86959 BUSHING ~BAKELITE
41733 INSULATOR ( 70P)
8/726 TERMINAL ‘
97720 COMTACT SPRIMNG-SHORT
STIFFENER . |
WSULATOR (2) —
CONTACT SPRING =LONG ! _ )
81727 TERMINAL :

82547 INSULATOR(BOTTOM)
~

_ 1

(CSSTEISTTXN

/—‘—/079 25 ORACKET

103~-27 WASHER
P 745548 SPRING POST
. 74701 SPRING

7039 COLLAR
74536 SCREW

74536 SCREW

107910 TAPE-OUT CONTACT (ASSEM)
RIGHT END VIEW

<

(INGLUDES 55418, 107910 & PARTS MARKED (R))

107930 OPERATIVG LEVER
7

—107902 TAPE REEL AND TAPE—OUT CONTACT (ASSEM)

[




. - (B-025) : /
ACCESSORIES : \\
( R — 85/5 FILLER Block
47774 oy m— . @ @ 72592 BRACKET
[ e S (7294 sceew
| @ & ! 3640 Lock WASHER
) I > [34-66 sUT
8686 FILLER-WO0O ———— == b _ " i
] ! ' L
I P .
| [
7//1585 SCREW | ! e [ - 7864/ LIMNE GUIOE
76099 WASHER —@ : CHN
219/ Lok waswee| ————===—mooooo—o——o = | 8514 STOP ALATE
& ; , &I 105432 ORACKET
A . o (wTH Q00) )
84922 COPYHOLDER-6™-(ASSEM) MAHOGANY

55349 MESSAGE HOLOER S7R/P|
765/ ScREW .

|55348-C  FRONT GLASS

S55348-0 TOP 6LASS

44002 pAb-TOE _\

84399 PAO-REAR

W51 Screw (For cover)
3485 MAIN HINGE
48 SCREW(FOR CASE)

55388-F  STAY HINGE
348-1 SCREW(FOR CASE)

84400 PAD~LEFT

(85350 Lock KEY
|$8352 cocx kEY AMUT

. . (55355 PAPER ROLLER
; 55357 ScREw

5

10494/ COVER PLATE)
33-2// SClEW

55345 CORE~WOOD

5353 CENTER MUB
’ 33-282 SCREw
B3L38 WASHER -

385/ LOCK KEY PLATE

84398 a0~ BOTTOM
55348-4 GLASS

7652 SCREW(FOR COVER)

- 5348-6 SIDE COVER HIMGE]
348-H SCREWw

1

348-8 GLASS SPRING

8440/ 24D - RIGHT:
\

(®)C150 COVER (ASSEM.) — MAHOGANY

INCLUDES ALL PARTS SHOWN ON THIS PAGE, AND THE 55168 .TAPE SHOCK ABSORBER (ASSEM.)
’ 8¢ THE 55358 CHAD BOX, SHOWN ON PAGE 10.

@ SEE PAGE 13 FOR NOTES OF EXPLANATION.




(3-1825)

NOTES OF EXPLANATION

Pages 1 end 6

(A) The 86727 floating lever (shown on page 1) and the 86728 floating lever lock (shown on
page 6; replace the old style 55044 floating lever and 55031 floating lever lock{

The new style parts (86727 and 86728) are stamped with an "X" for identification.

A new style part cannot be used with an old style part. The new style parts (86727 and
86728) must be used together. _ )

Page 1

(B)' In order to eliminete lovsening of the 89517 stud in the end or the 55001 main lever
(sssem.) that engages the 55003 bell crank, the ‘main lever and stud have been redesigned
but retain the same numbers. : '

The new stud is longer and is provided witﬁ 8 hexagonal shoulder for tightening with a
wrench. The new main lever is mede shorter than the old one in order to accommodate the
longer stud. A 2449 lock washer has been added between the main lever and the stud.

The new style stud and mein lever are not individuelly interchangeable with the old style
and must be used together. ) :

Pege 2

(A) The 107317 "T™ ber guide comb (éssem.)-- left, replacee the 55157-A "T* bar guide comb,
" 55156-B comb block, 55156-C dowels, 55296 dowels, 46046 screws, end 33-282 screws.

The 107316 "T" bar guide comb (assem.) - right, replaces the 55156-i "T" bar gulde coﬁb,
55156-B comdb block, 55156-C dowels, 55296 dowels, 46093 screws, and 33-282 screws.

. The old style 55157-A and 55156-A "T* bar guide combs are no longer available and should
be replaced by 107317 and 107316 when necessary.

Page 5

(A) The 95152 plunger (assem.), 95153 pin, two 95154 bearingg, and two 2322 lock washers
comprise a 95155 set of parts which replaces the 89216 solenoid plunger, 89094 stud, and
55210-B cotter pin. ’

If it is necessary to replace the 89216 solenold plunger (which is no longer availabie),
a8 95155 sét of parts should be ordered.

(B) The 55167-D core plete has been redesigned but retains the seme number. The old design
had countersunk holes for 55014-F flat head screws. The new design hes, counterbored holes
for 1121 filister head screws end 2669 lock washers. On replacement orders for the 55167-D
core plete, 2 each of the 1121 screws and 2669 lock washers will also be furnished.

Page 6 .
(A) See note {A) under heeding "Pages 1 and 6"

(B) The 72956 backstop and 43653 screws have replaced the 55042 backstop post. The 55042
backstop post 1s.avallable for use on units equipped with the old style 55135 slide
support - right (no longer available), having a tapped hole for the post type backstop.

If it is necessary to replace an‘old style 55135 slide support . right, a 72956 backstop and
two 43653 screws should also be ordered. Rl :

Page 7

(B) When punches are required for replacement purposes, 55033 upper punch, 55034 lower punch,
and 55035 feed punch will be furnished. These punches are .00025" oversize.

Die plates and die stripper will not be supplied for replacement. If these parts become

worn, it will be necessary to send the entire die and punches (assem.) to the Teletype
Corporation for resherpening and refitting. ‘

Page 8

(4) The 107315 chad dhute (assem.) has replaced the old style 55110 chad chute (assem.) which’
is no longer availeble.

The following parts (not required for the new style chad chutes) are still available for
maintenance purposes on units equipped with the 0ld style chad chutes: '

55110-b Bracket 55140 Chad Chute Block
55110-E Screw (for 55110-D) . 33042 Screw (for 55140)
55111 Chad Chute Cover . 41354 screw (for 55110)

Page 12

(a) The C150 cover (essem.) - mahogany, has replaced the €110 (92902) cover (assem.) - mahogany,
and differs only in that it has two small holes and one large hole drilled through the rear
wall, covered with a 104941 cover plate, mounted by means of 33-211 screws.
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NUIMERICAL INDEX

Cl110 Cover (Assem.) - Mahogany, 55001 Main Lever (Assem.),1,13 55077 Lth Row, L
13 55003 .Bell Crank, 1,13 55078 Spacer Bar - Wood,4
| C150 Cover (Assem.) - Mahogany, 55004 Spring,l 55079-L Spacer Key Bar - Left,4
| 12,13 55005  Screw (5/16 32 Special) 1 55079-R Spacer Key Bar' - Right L
33-163 Screw (8-32 x 7/8),2 55006-A Screw &l/k 32 x 29/32; 55080 Bezel,9
; 33-207 Screw (e -32 x 5/16), 55007-A Screw (1/4-32 Special 1 55081 Glass,9
33-211 Screw (#3 x 3/8 Wood),12, 55008-A Sorew (1/4-32 x 13/16) : "T" Bars
; it 33009-A Sorow (5/16232 Spesial),l  55083-1 N
33-252  Serew (10-32 x 3/4),k 55010 Screw (10-32 Shoulder),1l 55083-2
33-282 Screw (10-32 x 1/2),3 55011 Bearing Bracket,l 55083-3
13 55014-D Screw (8-32 x 9/16) 55083 =4
33-336  Screw (6-32 x 5/8),1 55014 ~F Screw (10-32 x 1/2 Flat 55083-5
34-58 Nut (10-32 Hex,),11 Head), 13 55083-6
34-66 Nut (4-36 Hex.), i2 55014 -G Dowel 3 6 : 55083-7
36-137 Pin,5 55016 55083-8
103-27 Washer, 11 55018-A Plun% 55083-9
122-143 Plug,8 55019 Nut 5/8-2a Hex.),5 55083-10
122-194 Packing,9 55021 Impaoct Strip,6 55083-11 2
123-244 .Washer,3 55022  Spring,6 55083-12
200-214 Shims, 2 55023 AdJusting Lever (Assem.) 55083-13
700-55 Screw (2-56 x 5/16 Flat  55025-L Punch Head Slide (Rssen.) - 35083-11
. head), 6 Left,6 55083-15
1051 Screw (L-LO x l 2),1 55025-R Punch’ Head Slide (Assem. ) - 55083-16
1079 Screw (6-32 x 5/163 l 5 Right, 6 55083-17
1121 Serew (10-32 x 3/8),2, 55026-A Screw (8-40 x 9/16),6 * 55083-18
5,13 55027 Rear Punch Selector Bar,6 55083-20
1161 Screw (6-40 x 1/4),4 55028  Front Punch Selector Bar 6 55083-21
1294 Serew (4-36 x 1/2),12 55028-A Front Punch Selector Bar,6 Confecting Bars
1302 Screw (6-32 x 3/4),1 55029  Spacing Hole Bar,6 55084L-B1 <
2191 Lock Washer, 2, 3, L,5, 12 55030-A Dowel, 7 5508L4-A2
2322 Lock Washer, 5, 3 55030-B Retracting Comb (with 55084-B3
2L49 Lock Washer,1,2,3,13 55030-A Dowels), 6 5508L-AL
2539 Nut (3/8- 32 Hex ),11 55031 Floating Lever Lock 13 - 5508L4-B5
2669 Lock Washer,1,2,3,4,5, 55032 Die Block (Assem,) 55084-A6
10,11,13 (Continental Code),7 55084-B7
3438 Washer, 5,10,12 55033 Upper Punch,13 . 55084-A8
3640 Lock Washer, 1, 12 55034  Lower Punch,13 5508L4-B9
3646 Lock Washer 1,2 55035 Feed Punch, 13 55084 =-A10 3
6745 Screw (10-32 x 1/2),311 55036 Slot Cover (Assem. ),7 55084-B11
7002 Washer, 2,4 55037 Bearing,?7 55084 -A12
7039 Collar 11 55039 Feed Lever,1l 55084-B13
7678 Screw (h-ho Special) 1 5504,0-A Screw (l/h-32 Shoulder), 1 55084-A1L
7897 Cotter Pin,1 55042 Backstop Post,13 55084-B15
8333 Screw (10-32 x 3/8),2,3 55043 Spring,1 55084-A16
8514 Stop Plate, 12 5504, Floating Lever,n 55084-B17
8515 Filler Block 12 55046  Floating Lever lLink,l 55084-A18
8543 Serew- (6-40 x 1/4), L 55047 Intermediate Lever (with 55084-A20
8686 Filler - Wood,12 Spring Post),1 55085 Contact Bar (Assem.), 5
27263 Serew (5-40 x 7/16),8 55048 Spring,l 55085-D Screw (4-36 x 5/16)
27425 Serew (.086"-56 x 5/32) 5504,9-A Screw (1/4 32 Shoulder), 1l 55086 Contact Spring, 5
L 55050 Feed Pawl,l 55088 Key Bar Spring,2
34432 Washer, 2,4 55051 Feed Pawl Link,1 55089 Key Bar Spring,
35551 . Screw (10-32 x 3/8),2 55052 Feed Pawl Lever 55090 Spri
L1325  Nut (5-40 Hex.),1 55052-D Sorew (2-56 x 1/8) 1,2,4, 55091 iwnh 57274 Screw),11
L1345 Nut (8-40 Hex.),1,6 6,7 55093 Band,ll
41352 Serew (5-40 x 1/[.3,1, 55053 Feed Pawl Spring,1 55094-D Brake Arm,11
41354 Serew (5-40 x 1/4),13 55055 ILink Pin,1 55096 Spring,10,11
41558 Screw (2-56 x 1/4),6 55057. Feed Wheel and Ratchet,l .55099-A Stud, 11
41667 Serew (5-40 x 3/-165,2 55058  Screw (10-32 x 17/6L), i 55101 Condenser - 1 MF.,5
41673 Screw (4-36 x 1/4),2 55059 Bracket,l 55102 Resistor - 4-1/2 Ohms 5
41732 Clamp Plate, 1l 55060-A Screw (8-1,0 x 3/4),1 55103 Condenser Unit (Assem )y 5
41733 Insulator, 11 55062 Feed Wheel Locking Arm 55104 Plate, 1l
41983 - Sorew (8-32 x 5/8),5 (Assem.),1 55105 Tape Reel Bracket,1l
42175 Nut (1/4-32 Hex.),1 55062-G Locking Arm 1 55106 Cover - Side and Rear (with
43042  Screw (5-40 X 3/4),6,13 55063  Spring, 55106-A Felt),8
43551 Scerew (5-40 x 5/‘163,2 55065 Screw (3/8 -27 Special),l 55106-A Felt,8
43633 Screw (5-40 x 3/16),6 55066 Pressure Block,l 55107 Cover - top - (with 55107-A
43653 Screw (5-40 x 5/16),6,13 55067 Pressure Block Arm, 1 Felt,8
4382l,  Screw (3-48 x 3/16).7 55068  Screw (10-32 x 1/4)1 55107-A Felt, 8
] 14,3838 Cotter Pin,1 55070 Spring,1l 55108 Message Rack (with Chad Box) 10 -
L4048 Washer, 2. 55071-A Front Guide,l 55110 Chad Chute (Assem.),13
L6046 Screw (5 -32 x 5/16),13 55071-B Rear Guide, i 55110-D Bracket, 13
46093 Screw (8-32 x 1/4), i3 55072 Die Pager Guide (Assem.),7 55110-E Screw (2-36 x 1/8),13
47021 Washer, 2 55072-A Guide 55111 Chad Chute Cover, 13
49054 Screw (2 56 x 3/16),11 55072-B Plate - Fibre,7 55112 Guide Block,6
49084 Spring, 4 55073 Combination Key (Assem.),1 '55129-A Screw (6- 32’ Shoulder), 10,11
49214 Screw (lh—ZI;. x 5/8),2,6 ) Key Bars 55133 Washer - Fibre,5
4951,  Nut (8-32 Hex.),5 5507,  lst~Rowr — % 55135 Slide Support - Right,6,13
49538 Screw (6-32 x.9/32),8 55075 2nd Row, L : 55136 Slide Support - Left, 6
49612 Screw (8-32 x 9/16),1 55076  3rd Row, IN 55137 Stop Screw Block,1l




. Key Bar

Bell Crank Stop

Chad Chute Bloc& 13
Rear Post - Right 2
Rear Post - Left, 2
Supporting Rod, 2
Supporting Gomb 2
Dowel, 6

Comb Stripper 2

Front Post - Right,z,h
Front Post - Left,2,4
Key Bar Comb (Assem )l
Plate,l

Shart 4

Key Bar Comb,h
Guard, 2

Stop - Wood, 3
Key Bar Stop,2

"T" Bar Guide Comb,2
"T" Bar Guide Comb, 13"
Comb Block,13

Dowel, 13

nn Bar Guide Comb,13
Spring Bracket, 2
Contact Braoket 2

Terminal Block (Assem.) 3

Tape Shock Absorber
(Assem.), 10

Coil - 110 Volts,5

Plate - Upper, 5

Plate - Lower,5

Plate - side, 5

Core Plate, 5 13

Core (Asaem.’ 5

Core, 5

Pin,5

Nut (3/8-27 Hex.),1

011 Tube

Plunger Link Stud, 1

Washer, 1

Cotter Pin, 13

Spring Post,1,6

Lever Post, l

Screw (8-32 x 11/16),1

Nut (10-32 Hex.), 1

Backstop,

Sorew (8 =32 x 3/8) 6

Washer, 6

Sorew (3-48 x 1/4),6

Liner,6 )

Dowel, 6

Shart 7

Spring 7

Screw (1/6L x 1/8),7

Screw (10-32 x 1/2),7

Screw (6-32 x 21/323 7

Pillar Block,7

Screw (8-32 x 17/32),1

Bearing,1

Nut (5/16-32 Hex.),1

Nut (6-32 Hex.),lo 11

Screw (10-32 Shoulder) 1

Stud, 1

Bracket 1

Combination Key,1

Pin,1

Spring,1

Connecting Link - Upper,2

Connecting Link - Lower,2

Nut (3-56 Hex,),2

Extension Plate 2

Screw (#3 x 3/8 Wood),4

Serew (#9 x 1-1/4 WOOd) 3

Holder, 5

Nut (8- -32 Special),2

Brake - Fibre, 1l

Post, 11

Spacer 2

Spaoer,z

Bracket, 5

Strap, 5

- 15 -
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55273  Screw (14-24 Special), 5

55274  Guide Plate,5

55275 Insulator,5

55276 Insulator 5

55279 Adjusting Block,1

55282  Pivot Block,1

55283  Screw (8-40" Shoulder),1

55284  Screw (5-40 x.7/8),6

55285  Scerew (8-32 x 5/8),1

55286 Screw (8-32 x 7/8),1,2

55289  Serew (1/4h-24 x 3/@),1

55290 Washer - Brass,l

55291 Screw (10-32 x B/h) 1,6

55292  Screw (10-32 x 7/16),2,4

55293 Screw (10-32 x ll/lé),Z

55296 Dowel, 13

55297  Screw (6-32 x 5/16),6

55298  Spring Post, 1

55302  Punch Head, 6

55304  @uide Block 6

55305 Stop Plate, 6

55308 Selector Guide Plate (with
55014-G Dowels), 6

55309  Screw (6-32 x 1/2),1

55310 "T" Bar Supporting Comb,3

55311 Bracket,3

55312 Shaft, 3 :

55318  Screw (6-32 x l/h) 3

55319 Block, 3

55320 Screw (8-32 x 7/16) 2,3,5

55323  Serew (8-32 x 1/2),2

55324  Screw (8-32 x /16) 2

55327 Insulator - Upper,2

55328 Insulator - Lower,2

55329 Bushing - Bakelite 2

55331 Post,3

55335  Screw (8-32 x 5/16) 3

55336 Washer,3

55338 . Key Bar Comb - Front 2

55340 Plate,ll

55342 Spacer Block - Right,5

55343  Spacer Block - Left, 5

55345 Core - Wood, 11,12

55347 Power Cord (Assem.) 8

55347-A Cord,8

55348-A GIass 12

Glass’ Spring,12
Front Glass, 12
Top Glass, 12
Stay . Hinze 12

553,8-G Side Cover Hinge,12
5534,8-H Screw (f4 x 1/2 Wood) 12
55348-1 Screw (#3 x 1/2 Wood) 12
55349 Message Holder Strip,lz
55350 Lock Key, 12

55351 Lock Key Plate, 12

55352  Lock Key Nut, 12

55353 Center Hub, 12

55355 Paper Roller,12

55357 . Sorew (#7 x 5/8 Wood),12
55358 Chad Box, 10

55359-A Arm, 10

55361 Rollerﬂlo

55366 Block, 10

55367 Stud, 10

55369 sSpring Clip,10

55397  Serew (14-24 x 3/4),2,3
55,00  Sorew (3/8-27 Shoulder) 1
55402 Adjusting Lever,1

55403 Post,1l

554,04 -1 Punch Head Slide - left,6
55404-R Punch Head Slide - Right 6

55406 Peed Wheel Stud, 1
55,08 Cover,7
55411 Liner
5541, Reel zAssem ), 11
55,18 Tape Reel (Assem. ),11
55447 Guide,l

Selector Bars

55700 ow

55701

’

Selector Bars
Row N :
Row

Row #3
Row. #2
Row #3
Row #3
Row #3
Row #2
Row #3
Row #3
Row #3
Row #L4
Row j#L 9
Row #2
Row #2
Row #2
Row

Row #3
Row #2
Row #2
Row #4

Row #, -

Row i

Row #4

Selector Bar - Space,9
Selector Bars

Row

Row #1

Row #1

Row #1

Row #1 9

Row #1

Row #1

Row #1

Row #1

Row #1

Selector Bar - Row #2,9

Screw (6-32 x 1/2),11

Screw (8-32 x 3/8),2,3

Screw (6-32 x 1-1/4),12

Shim, 3,4

Sorew (#l x 3/8 Wood), 12
Screw (#3 x 3/8 Wood), 12
Washer, 2

Spring,4

Bracket, 12

Backstop,6,13

Washer,1

Washer 1,8

Lock ﬂhsher 11

Screw (6-40" x 7/8),3
Line Guide, 12

Screw (6-40 x 5/32),11
Spring Post, 11
Spring, 11

Washer, 8,12

COpyholder 12

Nut (3-56 Hex.),7

Screw (6-40 x 1-3/16) 3
Spacer, 11

Set Pin 1

Roller, 1

Stirfener 11
Terminal,ll

Shim,1

Insulator, I1

Pad - Bottom,12

Pad - Rear, 12

Pad - Lert 12

Pad - Right 12

Pad - Top,12

Shim, 1 :
COpyholder - 6" (Assem ) -
Mahogany, 12

Spacer Bar - Bakelite,l
Floating Lever,1,13
Floating Lever Lock 6,13
Bushing - Bakelite, i’
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(B-1025)
NUMERICAL INDEX o
87012 Foot, 3 .Selector Bars tops
8909, Stud, 13 93864 ow . 'C—E_{;u o0se Acetate) )
89216 Solenoid Plunger,13 93865  Row #3 110501 B) N
89517 Stud, 1,13 93866 Rw #3 110502 c)
90264, Shim, 5 93867 ia 110503 (D)
90791 Lock’ Washer, 4 93868 ; 110504 (E)
91150 Screw (10-32 x 1-9/16), 93869 Row . \ 110505 (F)
5,10 93870  Row 1. ' L 110506 , (@)
Selector Bars 93871  Row #4 110507 H)
92007 Row #& N 93872  Row #4 . 110508 I)
92012 Row # 94520  Lock Washer,8 110509 J)
92015 Row L, 94,619 Plate,2 110510 X)
92018 Row #3 95152 Plunger (Assem. ) 5,13 110511 L) L
92021 Row #4 95153  Pin, 5,13 110512 M)
92035 Row za 9 .9515,  Bearing, 5,13 110513 (N)
92046 Row 95155 Set of Solenoid Plungar 110514 {0)
92049 Row #h . Parts, 13 -~ 110515 p;
92086 Row L 95156  Plunger, 5 110516 Q
92161 Row #2 - 97720 Contact Spring,ll 110517 R)
92163 Row #2 97721 Contact Spring,1l 110518 (s)
92174 Contact Bar 5 100658 -Plug,ll 110519 T
92175 ngen Pin 104070 Hub 11 110520 U
92296 Screw (8 -32 Contact),2 10,941 Cover Plate, 12,13 110521 v
Upper Front Links 105207 Screw (6-32 x l/h) 6 110522 (w
92955 #FI _ 105208 Guide Block -and COmb 110523 X
92956 2 ’ (Assem.),6 110524 Y
92957 3 105432 Bracket (with Rod),12 110525 2)
92958 #h 107164 Cover - Transparent 8 110526 1
92959 5 7 107165 Chad Chute,8 110527 2
92960 6 107278 Spacing Key Bar,l 110528 3
| 92961 7 107315 Chad Chute (Assem.),8,13 110529 4
92962 8 107316 "T" Bar Guide Comb (Assem.), 110530 b5
92963 #9 " Right,2,13 110531 6
92964, 10 107317 nT» Bar Guide Comb (Assem.), 110532 7
Uer Réar Links Left,2,13 110533 8
92965 #I R 107318 "T" Bar Guide Comb - Right 2 110534 9
92966 73 107319 "T" Bar Guide Comb - Left,2 110535 0 9
92967 3 107902 Tape Reel and Tape-Out 110536 (=
92968 #h ~ Contact (Assem.)},1l 110537 Ve
92969 5 7 107903 * Chad Bex, 10 110538 BLANK)
92970 6 107910 Tape-Out Contact (Assem.),1l 110539 CQuB)
92971  #7 107911 Spacer Block - Right,. 110540° AR)
92972 #8 107912 Spacer Block - Left, A 110542 AN\)
92973 #9 J 107913 Key Bar Comb - Fr°n.t.2.l+ 110546 (?)
Lower Front Links 107914 Guard,?2 110592 (L)
9297, AT~ — 107915 Link Guide, 110593 (1)
92975 2 : . 107916 Key Bar Iink,lL 110594, (Y)
92976 3 107918 Retainer - Lower,l 110595 (K)
92977 #1, . . 107919 Retainer - Upper,i 110596 (r)
92978 7;5 7 . 107920 sShim (.014"),3 110597 (W
92979 6 107921 Shim (.035").3 110598 (w
92980 #7 107922 Foot - Front, 3 110599 (3
92981 48 ' 107923 Foot - Rear 3 110600 (3
192982 9 v 10792, Ched Shield,8 110601 (¢
92983 10 J 107925 Bracket, 1l 110602 bl
Lower Rear Links 107929 = Arm, 1l 110603 m
92984, 7I S 107930 Operating Lever,11 . 110604 )
- 92985 #2 107932 Cord (Assem.), 1l -110605 )
. 92986 #3 107933 Cord, 11 110606 (HC)
92987 #h 107934 Comb ination’ Key Bar ILink,4L 110607 a
92988 #5 7 107937 Shoulder Stud,l 110608 (Y
92989 #6 107938 -Latoh Bracket (with 107940 110609 (n
92990 #7 latch and 107937 Shoulder . 110610 b)
92991 #8 stud), 4 110611 B)
92992 #9 » 107940 Latch, I 110612 )
93032 Selector Bar - Row #4,9 107942 Combinetion Release Iink,4 11061 { KOMB)
Selector Bars - 107944 Adapter 3,11 110797 Selector Bar - Row #5,9
93858 oW 7 107947 Spring 110798 Selector Bar - Row #3,9
93859 Row #2 . 107948 Screw 110-32 x 3/4),4 110916 "T" Bar Guide,2

93860 Row #2 9 Keytops 111055 ring Bar,2
93861  Row #2 J (UeiIugose Acetate) 5 Epring '
93863 Row #2 110500 ¢:9) g




